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FIRE PROTECTION

Fire Protection Classification of the X GLOO tent line

DIN 4102-B1 (abbr.: B1)
Regulates inspection and requirements of the reaction to fire for building materials and 
building components. A German standard which is also used in most European countries.

CPAI 84-95, Section 6
Specification of the American Association of Sailcloth Products for the evaluation of 
flame-retarding materials used in tents.

Although X GLOO tents are in use worldwide, we reserve the right not to have them 
certified according to the explicit standards of other nations.

The certification according to CPAI 84 meets the international requirements for 
flame-retardance for tent products and includes similar inspection criteria as DIN 4102-B1 
or NFP 92501-7M2.

  FIRE PROTECTION

X GLOO GmbH & Co. KG
Windeckstr. 4

83250 Marquartstein

+49 (0) 8641 6948-0
info@xgloo.com
www.xgloo.com
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  NESTRA DIN 4102 B1 
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Test Results:

Test Requested:
To determine the flammability (building materials class B1) in accordance with DIN 4102-1 (May 1998) Fire 
behaviour of building materials and elements Part 1: Classification of building materials, Requirements and testing

I. Test conducted
This test was conducted as per DIN 4102-15:1990 DIN 4102-16:1998 and DIN 4102-1:1998 Clause 6.2. 
Classification in according to DIN 4102-1 (May 1998) Clause 6.1-Class B1 materials.

SGS
Textile Laboratory

Test Report No: TXII975 /2018 /SP Date: Mar. 07,2018 Page 2 of 5

II. Sample details
Color Blue 2728C

Density About 150g/m2

Size of sample 1000mmx190mm & 190mmx90mm

Conditioning
Prior to testing, the sample was conditioned at least 14 days to constant mass at a temperature of 23 ± 2 °C, and a 

relative humidity of 50 ± 6 %.
III. Test results

1) “Brandschacht” Test according to DIN 4102-15 &16

Exposed surface: The front face

Results of “Brandschacht” Test (part 1)

Line Unit
Test assemblies No.

No. Lengthwise Widthwise

1 Specimen fixings according to DIN 4102 part 15, 
table - 1 1

2 Max. flame height above lower sample edge; cm 40 40
3 Time 0 min:s 00:26 00:22

Meltinq/burnina throuah Yes Yes
4 Time 1) min:s 00:03 00:04

Back of specimen Yes Yes
5 Flaming/glowing, Time 1) min:s 00:05 00:05
6 Discolouring, Time 1> min:s 00:02 00:02

Burning droplets Yes Yes
7 Begin 1) min:s 00:08 00:10

Amount / /
8 Specimen material falling off in separate droplets / /
9 Specimen material falling off continuously V V
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SGS
Textile Laboratory

Test Report No: TXII975/2OI8/SP Date: Mar. 07,2018 Page 3 of 5

Results of "Brandschacht” Test (part 2)
Line

Unit
Test assemblies No.

No. Lengthwise Widthwise
Burning parts Yes Yes

10 Begin 1> minis 00:18 00:20
11 Parts of sample falling off separately V V
12 Parts of sample falling off continuously / /

13 Duration of continued combustion on mesh base 
(max.) minis No No

Burner flame impairment bv dripoina/fallina 
material No No

14 Time 1) minis / /
Premature endinq of test / /

15 End of burning at specimen 1> minis / /
16 Time when test terminated (if applicable) 1> minis / /

Burninq after end of test No No
17 Duration minis / /
18 Number of specimens / /
19 Front of specimen / /
20 Back of specimen / /
21 Height of flame cm / /

Glowinq after end of test No No
22 Duration minis / /
23 Number of specimens / /
24 Front of specimen / /
25 Back of specimen / /
26 Top half of specimen / /
27 Bottom half of specimen / /
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and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx. Attention is drawn to 
the limitation of liability, indemnification ana jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time 
of its intervention only and within the limits of Client’s instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from 
exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized 
alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results 
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SGS
Textile Laboratory

TestReport No: TXII975 /20I8 /SP Date: Mar. 07, 2018 Page4of5

Results of 'Brandschacht” Test (part 3)

Line Unit
Test assemblies No.

No. Lengthwise Widthwise

Residual lenqth /

28 Single results cm
70 68 72 70
71 67 69 68

29 Average of the single results cm 69.0 69.8
Smoke temperature / /

30 Max. of average °C 135.4 138.7
31 Time 1> min:s 07:01 06:38

Note:1) time from start of testing

*Reduction in number of test (DIN 4102 Par 16, clause 5.2)

Class B1 materials:
If the residual length measured after the first test is 45cm or greater, further tests are not required.

2) Normal Flammability Test according to DIN 4102-1 Clause 6.2

Bottom edge ignition

Fire application time: 15s

Parameter
Lengthwise Crosswise

1 2 3 4 5 6 7 8 9 10

Whether or not flaming extinguished 
before reach the gauge mark(Yes/No) Yes Yes Yes Yes Yes Yes Yes Yes Yes Yes

Whether or not flaming reach the 
measuring mark within 20 
seconds(Yes/No)

No No No No No No No No No No

Time for the flame tip to reach the 
gauge mark(s) NA NA NA NA NA NA NA NA NA NA

Afterflame time (s) 32 28 28 30 29 28 27 26 28 28

Max. flame height (cm) 9 10 10 9 9 10 10 12 11 10

Molten dripping(Yes/No) No No No No No No No No No No

Smoke developments (visual 
impression) Slight Slight

Note:
NA—Not applicable
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Test Report No:TX11975/2018/SP Date: Mar. 07,2018 Page5of5

IV. DIN 4102-1:1998 Criteria for classification
1) All materials, except flooring, may be classed as B1 materials if they meet the following requirements a) and b):
a) The test using the ‘Brandschacht’ apparatus described in DIN 4102-15 (cf. subclause 6.1.3.1) shall be deemed 

passed if
-  The mean value for the residual length (portion of specimen that has not burned or charred; cf. subclause 
9.1 of DIN 4102-16) of each specimen is at least 15 cm and no individual values are lower than 0 cm,
-  The mean effluent temperature does not exceed 200 °C in any test,
-  The requirement for the residual length of each specimen is met even where there is afterflame, afterglow, or 
smouldering.
b) Pass DIN 4102-1: 1998 sub-clause 6.2.3 Ignitability Test if
For each specimen, flaming doesn’t reach the gage mark within 20s after flame application.
2) Materials may be classed as B2 materials if they pass the ignitibility test specified in DIN 4102-1: 1998 

subclause 6.2.5.
For each specimen, flaming doesn't reach the gage mark (150mm marks) within 20s after flame application.
3) Combustible materials which cannot be classed as B1 or B2 materials shall be classed as B3 materials.

STATEMENTS:
This test report does not replace any mandatory certification of the product that may be required.
The test results relate to the behaviour of the test specimens of a product under the particular conditions of the test; 
they are not intended to be the sole criterion for assessing the potential fire and smoke hazard of the product in use.

Classification: The tested sample meets Class B1 building materials requirements of DIN 4102-1 (May 
1998).

Tested by relevant SGS laboratory.

SGS
Textile Laboratory

*** End of Report ***
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  LOTUS DIN 4102 B1 
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  LOTUS DIN 4102 B1 
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  LOTUS DIN 4102 B1 
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  LOTUS DIN 4102 B1 
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  LOTUS DIN 4102 B1 
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  LOTUS DIN 4102 B1 
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  NESTRA CPAI-84
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  NESTRA CPAI-84
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  NESTRA CPAI-84
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SAMPLE CARD

TX
 0
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  NESTRA CPAI-84
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  LOTUS CPAI-84
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  LOTUS CPAI-84
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  LOTUS CPAI-84
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  LOTUS CPAI-84
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  LOTUS CPAI-84 / FRANCE
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  LOTUS CPAI-84 / FRANCE
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  LOTUS CPAI-84 / FRANCE
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  LOTUS CPAI-84 / FRANCE
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  WIND STABILITY CERTIFICATE  XC-XG
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  WIND STABILITY CERTIFICATE  XC-XD
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  WATER RESISTANT CERTIFICATE

Thomas Allertseder
CEO

IMPERMEABILITY
X GLOO certification of the impermeability of X GLOO tent materials.

X GLOO GmbH & Co. KG hereby certifies that the materials used for the production 
of X GLOO tents have a water column of at least 1500 mm.

Generally, materials with a water column of more than 800 mm can be considered 
impermeable. 

X GLOO GmbH & Co. KG
Windeckstr. 4

83250 Marquartstein

+49 (0) 8641 6948-0
info@xgloo.com
www.xgloo.com
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Thomas Allertseder
CEO

UV-PROTECTION FACTOR
X GLOO confirmation of the UV protection factor of X GLOO  
tent materials.

X GLOO GmbH & Co. KG hereby confirms that the materials used for the production 
of X GLOO tents have a light protection factor, or UPF (Ultraviolet Protection Factor), 
of > 50.
 

X GLOO GmbH & Co. KG
Windeckstr. 4

83250 Marquartstein

+49 (0) 8641 6948-0
info@xgloo.com
www.xgloo.com

  UV SPF FACTOR CERTIFICATE
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  MAXIMUM WEIGHT CERTIFICATE  XC-XG

Approval: 

Please Note: These recommendations are valid only in cases where the X GLOO tent is 
properly set up and anchored. Improper setup of the X GLOO tent can also result in 
damage to the tent and/or injury to people in the surrounding area.

X GLOO GmbH & Co. KG, Windeckstr. 4, 83250 Marquartstein, Germany
X GLOO - SHAPING AIR

Date: 01.01.2019

MAXIMUM WEIGHT CERTIFICATE
The loops on X GLOO tents have been designed to bear the hanging loads described below when the tents 
are properly set up and anchored. 
The user shall be held liable for any damage to property or injury to persons. Skywalk GmbH & Co. KG 
assumes no liability.

TUBE INTERSECTION LOOP INSIDE LOOP

Size Maximum Weight 
per Inside Loop

Maximum Weight 
Tube Intersection Loop

Maximum Total 
Combined Weight

XC 3 5 kg (11 lbs) 10 kg (22 lbs) 30 kg (66 lbs)

XG 4 5 kg (11 lbs) 15 kg (33 lbs) 35 kg (77 lbs)

XG 5 5 kg (11 lbs) 20 kg (44 lbs) 40 kg (88 lbs)

XG 6 5 kg (11 lbs) 20 kg (44 lbs) 40 kg (88 lbs)

XG 8 5 kg (11 lbs) 25 kg (55 lbs) 45 kg (99 lbs)
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  MAXIMUM WEIGHT CERTIFICATE   XC-XD

Approval: 

Please Note: These recommendations are valid only in cases where the X GLOO tent is 
properly set up and anchored. Improper setup of the X GLOO tent can also result in 
damage to the tent and/or injury to people in the surrounding area.

X GLOO GmbH & Co. KG, Windeckstr. 4, 83250 Marquartstein, Germany
X GLOO - SHAPING AIR

Date: 01.03.2019

MAXIMUM WEIGHT 
The loops on X GLOO tents have been designed to bear the hanging loads described below when the tents 
are properly set up and anchored. The user shall be held liable for any damage to property or injury to 
persons. X GLOO GmbH & Co. KG assumes no liability.

TUBE INTERSECTION LOOP INSIDE LOOP

Size Maximum Weight 
per Inside Loop

Maximum Weight 
Tube Intersection Loop

Maximum Total 
Combined Weight

XC 3 5 kg (11 lbs) 10 kg (22 lbs) 30 kg (66 lbs)

XD 4 5 kg (11 lbs) 15 kg (33 lbs) 35 kg (77 lbs)

XD 5 5 kg (11 lbs) 20 kg (44 lbs) 40 kg (88 lbs)

XD 6 5 kg (11 lbs) 20 kg (44 lbs) 40 kg (88 lbs)

XD 7 5 kg (11 lbs) 25 kg (55 lbs) 45 kg (99 lbs)
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